
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 6 
[...]
B. Treatment plant interference

In the past three years, has your POTW experienced treatment plant interference (see
instructions)?

☐ Yes ☒   No

If yes, identify the dates, duration, description of interference, and probable cause(s) and 
possible source(s) of each interference event. Include the names of the IUs that may have 
caused the interference.  

N/A 

See Attachment 16



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 59 of 66 

C. Treatment plant pass through

In the past three years, has your POTW experienced pass through (see instructions)?

☐ Yes ☒   No

If yes, identify the dates, duration, a description of the pollutants passing through the 
treatment plant, and probable cause(s) and possible source(s) of each pass through event. 
Include the names of the IUs that may have caused pass through.  

N/A 

D. Pretreatment program

Does your POTW have an approved pretreatment program?

☐ Yes ☒   No

If yes, complete Section 2 only of this Worksheet. 

Is your POTW required to develop an approved pretreatment program? 

☐ Yes ☒   No

If yes, complete Section 2.c. and 2.d. only, and skip Section 3. 

If no to either question above, skip Section 2 and complete Section 3 for each significant 
industrial user and categorical industrial user. 

Section 2. POTWs with Approved Programs or Those Required to 
Develop a Program (Instructions Page 87) 

A. Substantial modifications

Have there been any substantial modifications to the approved pretreatment program
that have not been submitted to the TCEQ for approval according to 40 CFR §403.18?

☐ Yes ☒   No

If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  

Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66 

B. Non-substantial modifications

Have there been any non-substantial modifications to the approved pretreatment
program that have not been submitted to TCEQ for review and acceptance?

☐ Yes ☒   No

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent
monitoring during the last three years. Submit an attachment if necessary.

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding
interferences or pass throughs) at your POTW in the past three years?

☐ Yes ☒   No

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  

Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 88) 

A. General information 

Company Name: Alamo Plating 

SIC Code: 3471 

Contact name: Jana Wallace 

Address: 9230 Converse Business Lane 

City, State, and Zip Code: Converse, TX 78109 

Telephone number: (210) 658-4024 

Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

Electrochemical deposition of metals upon ferrous and nonferrous metal substrates.                       
– See Attachment 17 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

Raw Material – Nickel, Copper, Gold, Chrome and Black Nickel. (1000 lbs/yr) 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: 53 

Discharge Type: ☐   Continuous ☒   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: 200 

Discharge Type: ☐   Continuous ☐   Batch  ☒   Intermittent 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

E. Pretreatment standards

Is the SIU or CIU subject to technically based local limits as defined in the instructions?

☒ Yes ☐ No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☒ Yes ☐ No

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: 413 

Subcategories: 10 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass
through, odors, corrosion, blockages) at your POTW in the past three years?

☐ Yes ☒   No

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



 
 
 
 

Salitrillo Wastewater Discharge Permit Renewal 02/2025 
TPDES No. WQ0010749-001 (EPA I.D. TX0053074) 

 
 
 
 
 
 
 

Water Balance 
 
 

This application is for a renewal, Water Balance 
is not required.  



 
 
 
 

Salitrillo Wastewater Discharge Permit Renewal 02/2025 
TPDES No. WQ0010749-001 (EPA I.D. TX0053074) 

 
 
 
 
 
 
 

Design Calculations 
 
 

This application is for a renewal, Design Calculations  
are not required.  



Salitrillo Wastewater Discharge Permit Renewal 02/2025 
TPDES No. WQ0010749-001 (EPA I.D. TX0053074)  

Attachment 13 

Flow Diagram 

Reference: Domestic Technical Report 1.0 

Section 2 C  



SAN ANTONIO RIVER AUTHORITY

100 E. GUENTHER STREET

P.O. BOX 839980

SAN ANTONIO, TEXAS 78283-9980

Attachment

JD

WTG

JD

7/12/19

RIVER AUTHORITY

Water Brings Us Together

SAN NA T O N I O

13

JD

VOLUME II - SALITRILLO WWTP

 FLOW DIAGRAM 
FINAL PHASE

EXISTING

EXISTING

EXISTING

27

37

47

57

17
701

901

801

1101

1201

AutoCAD SHX Text
FLOW FROM

AutoCAD SHX Text
SALATRILLO

AutoCAD SHX Text
COLLECTION

AutoCAD SHX Text
MANHOLE

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
EXISTING SCREW

AutoCAD SHX Text
PUMP SP-101

AutoCAD SHX Text
EXISTING SCREW

AutoCAD SHX Text
PUMP SP-102

AutoCAD SHX Text
MANUAL BAR

AutoCAD SHX Text
SCREEN

AutoCAD SHX Text
TRAVELING

AutoCAD SHX Text
MECHANICAL

AutoCAD SHX Text
SCREEN E-101

AutoCAD SHX Text
SCREEN

AutoCAD SHX Text
BAR

AutoCAD SHX Text
REMOVABLE

AutoCAD SHX Text
SCREEN

AutoCAD SHX Text
DISCHARGE

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
PARSHALL

AutoCAD SHX Text
FLOW METER

AutoCAD SHX Text
SF-101

AutoCAD SHX Text
SP-109

AutoCAD SHX Text
SP-110

AutoCAD SHX Text
CHAMBER

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
SE-102

AutoCAD SHX Text
GRIT PUMPS

AutoCAD SHX Text
SE-103

AutoCAD SHX Text
CYCLONE &

AutoCAD SHX Text
CLASSIFIER

AutoCAD SHX Text
GRIT

AutoCAD SHX Text
DISCHARGE

AutoCAD SHX Text
4.33 MGD

AutoCAD SHX Text
3006 GPM

AutoCAD SHX Text
WEIR

AutoCAD SHX Text
ADJUSTABLE

AutoCAD SHX Text
ADJUSTABLE

AutoCAD SHX Text
WEIR

AutoCAD SHX Text
ADJUSTABLE

AutoCAD SHX Text
WEIR

AutoCAD SHX Text
ADJUSTABLE

AutoCAD SHX Text
WEIR

AutoCAD SHX Text
FLOW SPLIT

AutoCAD SHX Text
JUNCTION BOX

AutoCAD SHX Text
PARSHALL

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
(SL B)

AutoCAD SHX Text
SF-102

AutoCAD SHX Text
FLOW METER

AutoCAD SHX Text
2160 GPM

AutoCAD SHX Text
SS= 9333 Mg/L

AutoCAD SHX Text
RF= 497 GPM

AutoCAD SHX Text
AF= 691 GPM

AutoCAD SHX Text
TF= 1188 GPM

AutoCAD SHX Text
TF= 1188 GPM

AutoCAD SHX Text
AF= 691 GPM

AutoCAD SHX Text
RF= 497 GPM

AutoCAD SHX Text
RF= 583 GPM

AutoCAD SHX Text
AF= 812 GPM

AutoCAD SHX Text
TF= 1395 GPM

AutoCAD SHX Text
TF= 1395 GPM

AutoCAD SHX Text
AF= 812 GPM

AutoCAD SHX Text
RF= 583 GPM

AutoCAD SHX Text
EXISTING OXIDATION DITCH

AutoCAD SHX Text
S.L. #5

AutoCAD SHX Text
S.L. #4

AutoCAD SHX Text
EXISTING OXIDATION DITCH

AutoCAD SHX Text
EXISTING CARROUSEL

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
S.L. #3

AutoCAD SHX Text
EXISTING CARROUSEL

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
S.L. #2

AutoCAD SHX Text
SE-202

AutoCAD SHX Text
SE-201

AutoCAD SHX Text
SE-301

AutoCAD SHX Text
SE-302

AutoCAD SHX Text
1188 GPM

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
1188 GPM

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
1395 GPM

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
1395 GPM

AutoCAD SHX Text
BOX SL #6

AutoCAD SHX Text
JUNCTION

AutoCAD SHX Text
JUNCTION

AutoCAD SHX Text
BOX SL #7

AutoCAD SHX Text
P-103

AutoCAD SHX Text
SCREW

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
BOX

AutoCAD SHX Text
JUNCTION

AutoCAD SHX Text
2583 GPM

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
Mg/L

AutoCAD SHX Text
MLSS= 4,000

AutoCAD SHX Text
2583 GPM

AutoCAD SHX Text
SYSTEM

AutoCAD SHX Text
SLUDGE PUMPS

AutoCAD SHX Text
RETURN

AutoCAD SHX Text
P-104

AutoCAD SHX Text
P-105

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
SLUDGE

AutoCAD SHX Text
PUMPS

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
S.L. #8

AutoCAD SHX Text
S.L. #9

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
EXISTING SLUDGE

AutoCAD SHX Text
SS= 1,415 Mg/L

AutoCAD SHX Text
F-1001

AutoCAD SHX Text
FLOWMETER

AutoCAD SHX Text
1481 GPM

AutoCAD SHX Text
1481 GPM

AutoCAD SHX Text
EFFLUENT FLOW METER STRUCTURE

AutoCAD SHX Text
EXISTING/PROPOSED DISINFECTION/POST AERATION

AutoCAD SHX Text
CHAMBER

AutoCAD SHX Text
POST AERATION

AutoCAD SHX Text
CHAMBER

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
PARSHALL

AutoCAD SHX Text
2962 GPM

AutoCAD SHX Text
4.265 MGD

AutoCAD SHX Text
S.L. C

AutoCAD SHX Text
MANHOLE

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
STRUCTURE S.L. #11

AutoCAD SHX Text
EFFLUENT DISCHARGE

AutoCAD SHX Text
EXISTING PLANT

AutoCAD SHX Text
1102 GPM

AutoCAD SHX Text
1102 GPM

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
PARSHALL

AutoCAD SHX Text
SCREENING

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
GRIT CHAMBER

AutoCAD SHX Text
FUTURE

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
ABBREVIATIONS

AutoCAD SHX Text
AF     AVERAGE INFLUENT FLOW

AutoCAD SHX Text
GPM    GALLONS PER MINUTE

AutoCAD SHX Text
HDT    HYDRAULIC DETENTION TIME

AutoCAD SHX Text
HP     HORSE POWER

AutoCAD SHX Text
MGD    MILLION GALLONS PER DAY

AutoCAD SHX Text
MLSS   MIXED LIQUOR SUSPENDED SOLIDS

AutoCAD SHX Text
RF     RETURN FLOW

AutoCAD SHX Text
SS     SUSPENDED SOLIDS

AutoCAD SHX Text
SWD    SIDE WATER DEPTH

AutoCAD SHX Text
TF     TOTAL FLOW (INFLUENT and

AutoCAD SHX Text
NOTE:

AutoCAD SHX Text
1. S.L. # = SITE LOCATION NUMBER

AutoCAD SHX Text
2. FLOWS SHOWN ARE FOR AVERAGE 

AutoCAD SHX Text
  DAILY FLOWS.

AutoCAD SHX Text
5.83 MGD= 4049 GPM

AutoCAD SHX Text
BOD= 200 mg/L

AutoCAD SHX Text
TSS= 200 mg/L

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
FLOW MEASUREMENT

AutoCAD SHX Text
COMBINED PLANT

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
SCREENING

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
RAS/WAS

AutoCAD SHX Text
PUMPS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
DEWATERING FACILITY

AutoCAD SHX Text
BELT FILTER

AutoCAD SHX Text
PRESS

AutoCAD SHX Text
UV DISINFECTION/

AutoCAD SHX Text
UV DISINFECTION/

AutoCAD SHX Text
POST AERATION

AutoCAD SHX Text
PROPOSED POST AERATION/ DISINFECTION/

AutoCAD SHX Text
EFFLUENT FLOW MEASUREMENT STRUCTURE

AutoCAD SHX Text
RETURN FLOW)

AutoCAD SHX Text
AF= 1042 GPM

AutoCAD SHX Text
RF= 750 GPM

AutoCAD SHX Text
SS= 9333 mg/L

AutoCAD SHX Text
1792 GPM

AutoCAD SHX Text
MLSS= 4000 mg/L

AutoCAD SHX Text
9370 mg/L

AutoCAD SHX Text
30 GPM

AutoCAD SHX Text
MECHANICAL

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
FLOW SPLITTER BOX

AutoCAD SHX Text
WET WELL

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
FLOW MEASUREMENT

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
PARSHALL

AutoCAD SHX Text
FLOW METER

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
FLUME

AutoCAD SHX Text
DISCHARGE

AutoCAD SHX Text
15 GPM

AutoCAD SHX Text
1.477 MGD

AutoCAD SHX Text
1026 GPM

AutoCAD SHX Text
1.477 MGD

AutoCAD SHX Text
1026 GPM

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
EXISTING CARROUSEL

AutoCAD SHX Text
PROGRAM

AutoCAD SHX Text
TO REUSE

AutoCAD SHX Text
BENEFICIAL USE

AutoCAD SHX Text
OR DISPOSAL

AutoCAD SHX Text
COMPOSTING/BENEFICIAL USE (NEW EARTH)

AutoCAD SHX Text
LAND APPLICATION (MARTINEZ II WWTP)

AutoCAD SHX Text
LAND FILL DISPOSAL (BFI)

AutoCAD SHX Text
TO

AutoCAD SHX Text
SALATRILLO

AutoCAD SHX Text
CREEK

AutoCAD SHX Text
LANDFILL

AutoCAD SHX Text
DISPOSAL

AutoCAD SHX Text
LANDFILL

AutoCAD SHX Text
DISPOSAL

AutoCAD SHX Text
SCREEN DISCHARGE

AutoCAD SHX Text
LANDFILL DISPOSAL

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
69 GPM

AutoCAD SHX Text
DRY SOLIDS= 8,259 LBS/DAY

AutoCAD SHX Text
2.954 MGD

AutoCAD SHX Text
2052 GPM

AutoCAD SHX Text
3.0 MGD

AutoCAD SHX Text
2083 GPM

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
P

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
FINAL

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
P

AutoCAD SHX Text
PUMP STATION

AutoCAD SHX Text
RE-LIFT

AutoCAD SHX Text
PROPOSED EFFLUENT

AutoCAD SHX Text
P

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
NO.

AutoCAD SHX Text
FILE:

AutoCAD SHX Text
DESIGNED BY:

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
CHECKED BY:

AutoCAD SHX Text
APPROVED BY:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
DATE

AutoCAD SHX Text
BY

AutoCAD SHX Text
SHEET

AutoCAD SHX Text
OF

danielf
Underline



Salitrillo Wastewater Discharge Permit Renewal 02/2025 
TPDES No. WQ0010749-001 (EPA I.D. TX0053074)  

Attachment 11 

 Treatment Process Description 

Reference: Domestic Technical Report 1.0 

Section 2 A  



Salitrillo WWTP San Antonio River Authority WQ0010749-001 

1

Attachment 11 

Salitrillo WWTP 
 Description of Treatment Process 

The Salitrillo WWTP is an activated sludge plant with a current permitted flow of 7.33 
MGD. The mode of operation is extended aeration. The sewage (Raw) enters the plant at 
two separate lift stations and flows through two separate trains that include primary 
treatment and secondary treatment. The effluent from each train mix and flow thru an 
ultraviolet disinfection unit and leave the plant through one point of discharge. 

First Train: 
Currently, the Raw enters the plant through a lift station consisting of three centrifugal 
pumps rated at 2.30 MGD each. Next, the flow is pumped through a mechanical screen 
into an aeration basin having a volume of 1,400,000 gals with three aerators.   

The mixed liquor then flows into a final clarifier that is 90 feet in diameter with a 16.5-
foot sidewall depth (volume 785,000 gals), and an additional clarifier of similar size is 
being planned for the expansion.  The settled sludge is returned to the aeration basin by 
three return activated sludge (RAS) centrifugal pumps rated at 2.0 MGD each.   

The waste activated sludge is pumped into an aeration basin in the second train, followed 
by dewatering and disposal/reuse as is described later in this report.   

Second Train: 
The sewage enters the plant headworks through two (3) 54” Raw screw pumps rated at 
4,889 gpm each. The headworks also include a 42” RAS screw pump rated at 2634 gpm. 
The raw wastewater then flows through a 2.5-foot-wide mechanical bar screen followed 
by a 2.5-foot-wide fixed bar screen and a 7.04 MGD capacity grit chamber. 

The Raw then mixes with RAS and flows into four aeration basins. Two of the basins are 
Carrousel Units (volume 920,000 Gal. each) with two aerators in each basin. The other 
two are oxidation ditches (1,000,000 Gal. each) with two fixed rotors in each basin.  

The mixed liquor then flows into four final clarifiers. Each clarifier is 100 feet in 
diameter with a 14-foot sidewall depth (820,000 Gal. each). The settled sludge from two 
of these clarifiers is returned to the headworks by three return activated sludge (RAS) 
centrifugal pumps rated at 2.3 MGD each.  The settled sludge from the other two 
clarifiers is returned to the headworks by one 42” RAS screw pump rated at 3.79 MGD. 



Salitrillo WWTP San Antonio River Authority WQ0010749-001 

 2

  
 

Attachment 11 
 

Salitrillo WWTP 
 Description of Treatment Process 

(Continued) 
 
 
The effluent then flows through the Ultraviolet Disinfection System (rated at 18.33 
MGD) followed by a post aeration basin consisting of two 7.5 horsepower blowers before 
being discharged.  An effluent re-lift pump station is located after post aeration for use 
during high flows. The waste activated sludge is pumped to a 2.5-meter belt filter press 
where it is dewatered followed by either further treatment/reuse or disposal.    
 
The dewatered sludge is disposed of in one of two ways: 
 
1. Hauled to Martinez II WWTP to be composted and/or heat dried, biosolids will be 
marketed and distributed back into the wholesale/retail landscaping market.  The San 
Antonio River Authority owns both WWTPs.  
 
2. Hauled to BFI Tessman Road Municipal Sold Waste Landfill for final disposal. 
 
 



Salitrillo Wastewater Discharge Permit Renewal 02/2025 
TPDES No. WQ0010749-001 (EPA I.D. TX0053074)  

Attachment 12 

Type and Dimension of Each Treatment Unit 

Reference: Domestic Technical Report 1.0 

Section 2 B  



Attachment 12 

Salitrillo WWTP  
Type and Dimensions of Treatment Units 

1

The Salitrillo WWTP is divided between the “Upper” and “Lower” systems, and 
both flows are combined and discharged to Salitrillo Creek.   

Upper Salitrillo WWTP:   

Headworks:   

Three (3) 2.30 MGD Centrifugal Pumps  
One (1) ¼” Spacing Mechanical Bar Screen 
One (1) 1” Spacing Fixed Bar Screen 

Aeration Chamber Dimensions: 

Chamber 1:  92’6” x 206’   

Clarifiers:   

Clarifier 1:  90’ Diameter, 13’ Side Water Depth 

RAS/WAS  

Three (3) 2.0 MGD Centrifugal Pumps  

Post Aeration Basin: 
One (1) Basin:  22’ long x 10’ wide x 10’ deep 

Flow Measurement: 
Flow is measured through a 90-degree V-Notch Weir  

Lower Salitrillo WWTP:   

Headworks:   
Three (3) 54” Diameter, 7.04 MGD Screw Pumps (each)  
One (1) 42” Diameter, 3.79 MGD Return Activated Sludge Pump   
One (1) ¼” Spacing Mechanical Screen 
One (1) 1” Spacing Fixed Bar Screen 
Grit Chamber (12’ Diameter X 5.5’ Deep)



Attachment 12 
 

Salitrillo WWTP  
Type and Dimensions of Treatment Units 

 2

 
Aeration Chamber Dimensions:    
Two (2) Carrousel Aeration Basins:   174’ x 80’ x 10’ Deep 920,000-gal capacity (each) 
Two (2) Oxidation Ditches:  485’ x 55’ x 5’ Deep 1,000,000-gal capacity (each)  
 
 
Clarifiers:      
Four (4) Clarifiers:   100’ Diameter, 14’Side Water Depth (each) 
                                                                          800,000-gal capacity (each) 
 
RAS/WAS  
 
Three (3) 2.0 MGD Centrifugal Pumps  
 
 
Post Aeration Basin: 
One (1) Basin:   10’ long x 15.75’ wide x 8’ deep 
  
 
UV Disinfection:    
Two (2) Channel:  31.85’ long x 3.25’ wide x 5.75’ deep 
 
Inclined Lamp System to treat 17.33 MGD Peak Flow 
 
 
Flow Measurement:  
44” Parshall Flume to measure combined Upper and Lower Plant Flows (used for TCEQ 
reporting) 
 
 
Power Generators: 
Caterpillar, Model 3516C, 2750 KW Capacity 